| Waste 1o

™

Y oo
¥ x

:ﬁgf 3 G . < ~
2 ‘, 4‘
I B3 ‘}*ﬁb *‘t‘ bz )
eri age roog
k¢ e - |

g e L e -
b = -& A &
PET S  SW =¥
4 e B T »
= > S »

Tom Darby,
Manager, Hermitage Municipal Authority

Superintendent, Hermitage Food Waste to
Energy and Water Reclamation Facility







Sample footer text

Why do it?

The Hermitage Food Waste to
Energy and Wastewater
Reclamation Facility upgraded to
receive food wastes in 2012. Full
operation began in 2013 with the
generation of methane gas to be
used to run a 600 KW Caterpillar
engine for CHP.

We did it because we knew we
could increase methane
production by combining
organics with our wastewater
biosolids stream. And we get
paid for receiving waste organics.

Which results in increased

revenue for the City.

3/1/20XX



How do
we do it?

In 2008 when we began design, we had no one to
look to in the state of Pennsylvania who were
already doing waste food to energy. So, a lot of
what we did was trial and error. But we learned

by our mistakes.




Is there enough waste organics-

Hermitage Food Waste to Energy
Organics Received Per Month

1400

1200
1028
Tons
1000
€ 800
3
o
=0
'_
00 304
Tons
200
0
) ) ) o) ) ) Q Q Q Q Q Q N, \, N, " Y y \ \V
; » Yy Ny ; Y v A% v v v v A% v % v A% % A% A%
GO IR AT B N & &Y F & F & @Y F & @
AR A G R AR X AN I R
2019 to 2022

March 30, 2022 3/1/20XX 5



Bobby Run Water Pollution Control and Waste to Energy Facility

» Wastewater Treatment — 7.7 MGD; 14,128 Ibs BOD./d

» Screening — coarse, fine and grit removal
» Sequencing Batch Reactors — WAS production
» UV Disinfection
» Anaerobic Digestion
» Liquid Waste Receiving
» Food Waste Depackaging
» Waste Hydrolysis Tank
» SUEZ IDI 2PAD Process

» Prefeed Sequencing Tank

» Feed Sequencing Tank

» Thermophilic Digester

» 3 — Mesophilic Digesters
» Biogas

» Gas Conditioning/Treatment
» Combined Heat and Power
» Class A Biosolids

X 6
Sample footer text 3/1/20X



April, 2022




Hydraulic Design Capacity — 7.70 mgd P rocess F I ow D i ag ram NG IREIE ML

FULLY/PARTIALLY RENEWABLE PRODUCT

Organic Design Capacity — 14,128 Ibs/day BOD5 Mld 2016-Present N —
___________________________________________________ ,
1
I:I SBR | SBR[ SBR uv
s > H—
INFLUENT HI:H:I ,1 1 2, 3 DISINFECTION |y _ _EF_FLEEL\'T_ _________ ;
COARSE BAR FINE GRIT  TRAPEZOIDAL VERTICAL |
SCREENING SCREENING REMOVAL FLUME TURBINE PUMPS WASTE
‘ ACTIVATED

PLANT WIDE
* ELECTRICITY

SLU DGf (WAS)

I
|
|
]
|
1
|
' > .
: +  NATURAL GAS z GRAVITY BELT BELT FILTER CLASS A DEWATERED !
1 +  DIESEL FILTRATE «| THICKENERS | PRESSES [— BIOSOLIDS ):
1 (GBTs) (BFPs) “(SOIL AMENDMENT) .~ |
1 . — 1
: DIGESTATE I
1
. [ T | .
! THICKENED : | I
: SLUDGE : I
. MESOPHILIC ik I
DIGESTER _— C BIOGAS "}---" FLARE 1
: 1 '
I BIOGAS :
] CLEANUP 7 Y
FOOD WASTE PRE-FEED FEED MESOPHILIC ~ |
H. 7
o PROCESSING [— "YDROLSIS Ll sequENCING [+ SEQUENCING [ T o€ DIGESTER | — ELECTRIC (recTalct TV‘):
! BUILDING TANK TANK 2 GENERATOR i
1 i “_ HEAT _ |
| |
] SEPTAGE MESOPHILIC :
I \LIQUID WASTES —|  DIGESTER | — ATURAL I
: FOG 3 GAS J |

STUDY BOUNDARY



Hermitage Food Waste to Energy
We generate an average of 300,000 kWH/month
Enough to power 343 homes per month
The average electric vehicle uses 340 kWH/year

@ 4. Enough to power 882 electric cars per year.

Hermitage Food Waste to Energy 4/6/2022 9



Tom Darby Wayne Covert

Superintendent Assistant
Superintendent

April, 2022
pri 10



Tom Darby

Thank you! tdarby@hermitage.net
http://hermitage.net

Hermitage Food Waste to Energy 4/6/2022 11



	Hermitage Food Waste to Energy
	Food Waste to Energy
	Why do it?
	How do we do it?
	Is there enough waste organics?
	Table
	The way to get started is to quit �talking and begin doing.
	Content
	Slide Number 9
	Team
	Thank you!

